# **Alternatives to Opioids**

Nicole Abbot, M.D., Talha Baloch M.D., Rohit Shah M.D., Kari Wolf M.D.



## NON-PHARMACOLOGICAL TREATMENTS



- Exercise therapy
- Heat/Cold therapy
- Yoga
- Tai Chi



Mentalcrumble.com







http://www.pwpmassage.com/acupuncture.html

- Massage therapy and myofascial release
- Osteopathic Manual Medicine techniques







- Chiropractic treatment
- Cognitive Behavioral Therapy
- Hypnosis



## CASE STUDY

65 year old female presents with a complaint of pain like "pins and needles" in her feet for the past few months. She has a history of Type II Diabetes Mellitus and Stage III Chronic Kidney Disease. Physical examination is significant for diminished sensation in the bilateral lower extremities. EMG is consistent with a diabetic neuropathy. What is the best treatment?

- A) Gabapentin 300 mg TID
- B) Ibuprofen 800 mg TID
- C) Lorazepam 4 mg QHS
- D) Hydrocodone 10 mg BID





## PHARMACOLOGICAL TREATMENTS

• NSAIDs and cyclooxygenase 2 (COX-2) inhibitors

• Acetaminophen





- Muscle Relaxants
  - Data does not support long term use
  - CNS depression especially when combined with alcohol, benzodiazepines, opioids.
- Topical Agents:
  - Lidocaine
  - Diclofenac: less systemic absorption
  - Capsaicin: depletes substance P and may take weeks to reach full effect,
    - adverse effects >> burning and erythema.





- Anticonvulsants:
  - Carbamazepine: FDA approved for trigeminal neuralgia
    - Maintenance: 400 800mg/day
  - Gabapentin: FDA approved for post herpetic neuralgia (PHN); fibromyalgia and diabetic polyneuropathy (PN), off-label
    - maintenance: 1800 3600mg

- Pregabalin (Lyrica): Indicated for Diabetic neuropathy, PHN, fibromyalgia, spinal cord injury
  - Maintenance: 150 300mg/day





- Selected antidepressants
  - Serotonin Norepinephrine Reuptake Inhibitors (SNRI's)
    - Duloxetine: Goldstein et. al, (2005): significant number of pts with diabetic PN reported 50% reduction in pain vs placebo
      - FDA: diabetic PN, fibromyalgia, chronic musculoskeletal pain
    - Venlafaxine: pain relief achieved at higher doses ranging up to 225 mg/day, may cause elevated BP
      - diabetic PN and migraine prevention (off-label)





- Tricyclic Antidepressants (TCA's)
  - Amitriptyline: 10 25 mg once daily at bedtime; maintenance dose range 75mg 150 mg/day
    - Off-label use: PHN, fibromyalgia, diabetic PN, migraine prevention
  - Nortriptyline: 10 25 mg once daily at bedtime; maintenance dose range 75mg - 150 mg/day
    - Off-label use: PHN, myofascial and orofacial pain, diabetic PN
  - Adverse effects: sedation, confusion, anticholinergic, arrhythmias





Interventional:

- Electric nerve stimulation
  - Dorsal Root Ganglion (DRG) Therapy



Paindoctor.com

• Spinal Cord Stimulation (SCS)





- Epidural
- Regional Anesthesia: peripheral and plexus nerve blocks, sympathetic nerve blocks (Complex regional pain syndrome), some types of chronic stomach pain
- Facet joint injections and more long term radiofrequency ablation: reported improvement of over one year





• Trigger point injections



American Family Physician AAFP



American Family Physician AAFP



• Intra-articular therapies







1

Nonpharmacologic therapy and nonopioid pharmacologic therapy are preferred for chronic pain. Clinicians should consider opioid therapy only if expected benefits for both pain and function are anticipated to outweigh risks to the patient. If opioids are used, they should be combined with nonpharmacologic therapy and nonopioid pharmacologic therapy, as appropriate.



Before starting opioid therapy for chronic pain, clinicians should establish treatment goals with all patients, including realistic goals for pain and function, and should consider how opioid therapy will be discontinued if benefits do not outweigh risks. Clinicians should continue opioid therapy only if there is clinically meaningful improvement in pain and function that outweighs risks to patient safety.



Before starting and periodically during opioid therapy, clinicians should discuss with patients known risks and realistic benefits of opioid therapy and patient and clinician responsibilities for managing therapy.

#### CLINICAL REMINDERS

- Opioids are not first-line or routine therapy for chronic pain
- Establish and measure goals for pain and function
- Discuss benefits and risks and availability of nonopioid therapies with patient



U.S. Department of Health and Human Services Centers for Disease Control and Prevention

LEARN MORE I www.cdc.gov/drugoverdose/prescribing/guideline.html

## CASE STUDY

26 year old male presents with severe pain in the R shoulder and chest from a motor vehicle accident. Imaging demonstrates a fractured R humerus and multiple rib fractures. He has a history of being dependent on opioids and abusing them. He has been in remission for 5 years. Urine toxicology as well as blood alcohol levels are unremarkable. What is the appropriate treatment option?

- A) Toradol
- B) Ice pack, Acetaminophen 500 mg BID
- C) Short course of an opioid
- D) Venlafaxine extended release 225 mg qday
- E) A and C



## SUMMARY



- Opioids should not be prescribed for chronic non-cancer pain as first-line; utilize alternatives first
- Non-pharmacological treatments for pain including therapy (like CBT), alternative and complementary medicine (e.g. acupuncture, thai chi)
- Pharmacological treatments for pain including analgesics (e.g. NSAID's), interventional (e.g. intraarticular injections, neurostimulators), anticonvulsants (e.g. Carbamazepine), antidepressants (e.g. Duloxetine), topical agents (e.g. Lidocaine)





- Discuss goals of pain management with patients that are realistic
- Educate patients on the addiction potential of opioids



## REFERENCES



- Abdel Shaheed, C., Maher, C. G., Williams, K. A., & McLachlan, A. J. (2017). Efficacy and tolerability of muscle relaxants for low back pain: Systematic review and meta-analysis. European Journal Of Pain (London, England), 21(2), 228-237. doi:10.1002/ejp.907
- Alvarez DJ, Rockwell PG. Trigger points: diagnosis and management. Am Fam Physician. 2002;65:653–660.
- Cardone DA, Tallia AF. Diagnostic and therapeutic injection of the hip and knee. Am Fam Physician. 2003;67(10):2147–2152.
- <u>CDC Guideline for Prescribing Opioids for Chronic Pain United States, 2016.</u> Dowell D, Haegerich TM, Chou R. MMWR Recomm Rep. 2016 Mar 18;65(1):1-49. doi: 10.15585/mmwr.rr6501e1. Erratum in: MMWR Recomm Rep. 2016;65(11):295.
- Cruser des A, Maurer D, Hensel K, Brown SK, White K, Stoll ST. A randomized, controlled trial of osteopathic manipulative treatment for acute low back pain in active duty military personnel. *The Journal of Manual & Manipulative Therapy*. 2012;20(1):5-15. doi:10.1179/2042618611Y.000000016.
- Krebs EE, Gravely A, Nugent S, et al. Effect of Opioid vs Nonopioid Medications on Pain-Related Function in Patients With Chronic Back Pain or Hip or Knee Osteoarthritis PainThe SPACE Randomized Clinical Trial. JAMA. 2018;319(9):872–882. doi:10.1001/jama.2018.0899
- Kuchera ML. Osteopathic Manipulative Medicine Considerations in Patients With Chronic Pain. *J Am Osteopath Assoc*2005;105(suppl\_4):S29–S36.
- <u>Guideline for opioid therapy and chronic noncancer pain.</u> Busse JW, Craigie S, Juurlink DN, Buckley DN, Wang L, Couban RJ, Agoritsas T, Akl EA, Carrasco-Labra A, Cooper L, Cull C, da Costa BR, Frank JW, Grant G, Iorio A, Persaud N, Stern S, Tugwell P, Vandvik PO, Guyatt GH. CMAJ. 2017 May 8;189(18):E659-E666. doi: 10.1503/cmaj.170363.
- <u>The impact of patient expectations on outcomes in four randomized controlled trials of acupuncture in patients with chronic pain.</u> Linde K, Witt CM, Streng A, Weidenhammer W, Wagenpfeil S, Brinkhaus B, Willich SN, Melchart D. Pain. 2007 Apr;128(3):264-71. Epub 2007 Jan 25. PMID: 17257756
- Duloxetine vs. placebo in patients with painful diabetic neuropathy. Source: Pain [0304-3959] Goldstein, David yr:2005 vol:116 iss:1-2 pg:109 -118
- Nakia A. Duncan, Rebecca J. Mahan, and Sarah J. Turner (2015) Non-opiate pharmacotherapy options for the management of pain in older adults. Mental Health Clinician: May 2015, Vol. 5, No. 3, pp. 91-101.



#### REFERENCES



- Verrills P, Sinclair C, Barnard A. A review of spinal cord stimulation systems for chronic pain. *Journal of Pain Research*. 2016;9:481-492. doi:10.2147/JPR.S108884.
- Vickers AJ, Linde K. Acupuncture for chronic pain. *JAMA : the journal of the American Medical Association*. 2014;311(9):955-956. doi:10.1001/jama.2013.285478.
- Wang C, Schmid CH, Rones R, et al. A Randomized Trial of Tai Chi for Fibromyalgia. *The New England journal of medicine*. 2010;363(8):743-754. doi:10.1056/NEJMoa0912611.



## **References:**

- 720 ILCS 570/ Illinois Controlled Substances Act. (n.d.). Retrieved from http://www.ilga.gov/legislation/ilcs/ilcs5.asp?ActID=1941&ChapterID=53
- Aaron R. Ducoffe, Andrew York, Dale J. Hu, Deborah Perfetto, Robert D. Kerns; National Action Plan for Adverse Drug Event Prevention: Recommendations for Safer Outpatient Opioid Use, *Pain Medicine*, Volume 17, Issue 12, 1 December 2016, Pages 2291–2304, https://doi.org/10.1093/pm/pnw106
- Congress.gov/bill
- DEA National RXTake Back Day. Take Back Day, Drug Enforcement Administration, takebackday.dea.gov/.
- Drug Overdose Immunity and Good Samaritan Laws. (2017, June 5). Retrieved from http://www.ncsl.org/research/civil-and-criminal-justice/drugoverdose-immunity-good-samaritan-laws.aspx (National Conference of State Legislatures)
- Hoffman, J. (2018, March 27). Medicare Is Cracking Down on Opioids. Doctors Fear Pain Patients Will Suffer. Retrieved from https://www.nytimes.com/2018/03/27/health/opioids-medicare-limits.html
- IDHS/SUPR Drug Overdose Prevention Program (DOPP). (n.d.). Retrieved from http://www.dhs.state.il.us/page.aspx?item=58142
- Illinois Plan. (n.d.). Retrieved from http://www.dph.illinois.gov/opioids/ilplan
- Illinois State Medical Society. (n.d.). Retrieved from https://www.isms.org/opioids/
- National Action Plan for Adverse Drug Event Prevention. https://health.gov/hcq/pdfs/ade-action-plan-508c.pdf
- National Institute on Drug Abuse. (2017, September 15). Overdose Death Rates. Retrieved from https://www.drugabuse.gov/related-topics/trendsstatistics/overdose-death-rates
- Prescribing Policies: States Confront Opioid Overdose Epidemic. (2018, April 5). Retrieved from http://www.ncsl.org/research/health/prescribing-policies-states-confront-opioid-overdose-epidemic.aspx (National Conference of State Legislatures)
- Sacco, Lisa N. & Bagalman, Erin. The Opioid Epidemic and Federal Efforts to Address It: Frequently Asked Questions, report, October 18, 2017; Washington D.C.. (digital.library.unt.edu/ark:/67531/metadc1042273/), University of North Texas Libraries, Digital Library, digital.library.unt.edu; crediting UNT Libraries Government Documents Department.
- Testimony on the Federal Response to the Opioid Crisis. (2017, October 05). Retrieved from https://www.nih.gov/about-nih/who-we-are/nihdirector/testimony-federal-response-opioid-crisis
- Zagorski, Nick. "FDA Approves First Medication Specifically for Opioid Withdrawal." *Psychiatric News*, 1 June 2018, psychnews.psychiatryonline.org/doi/full/10.1176/appi.pn.2018.pp6a1.